

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-04-27 14:26:13

Date of Next Testing: 2028-04-26 14:26:13

Product Name: **Poly(ethylene glycol)-block-poly(propylene glycol)-block-poly(ethylene glycol)**

CAS Number: 9003-11-6

Specifications & Purity: average Mn ~4,400(30%PEG)

Lot #: D2608066

SKU #: **P131346**

Version: **0**

Analysis #: **698716**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Average Mn	4200-4600	4400.00000
Appearance (P131346)	colorless viscous liquid	colorless viscous liquid
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager